
i ~ ·: ~ ·, .. "'./ 

9 • ... '.' : -~. . _. __ ., 

MITSUBISHI SEWING MACHINE PARTS CATALOG 

Modei·········DY-253 

INDEX 

1.* 1* $ * ............ ................................. Arm bed ........ ... ................................ .... ................................... .. ........... ....... 023- 1 

2. it-**, 7-: U lv ftB* ........................................ Needle bar & thread take up lever mochantsm ................................................... G23- 5 

3. J:. •111 $ * ...... .. .................................... Upper sha It mochamsm .. · .. · .............. · ............................ · .. · .... · .. · .. · .... · .... · ........ · G 23· 7 

4. Y tdl $ * ......... ...... .. ........................... vertical shaft fTlechan~sm .................................................. ... ................. .. ........ G23- 9 

5. 7J -v, ~ IJ #.lta .. ... .. ... ... .. ............................. Rotatlllfl hook & food mochan1sm .... ........................................................ .. ....... G23-11 

6. T tdl ftB * ......... ................................... Lower shaft mochalliSill"''"'''' .................................................. · ...................... G23·13 

7 . .1:. $ ~ IJ -lll.m· ........... .... .. ............ ..... ........ . Uppor feed mochalllsm .. .............................. .. ....................... ............... ... .. . .. .... G23·15 

B.i!& ~lit L'#.l . .. ...... .. ................................ .. Revcrse lover mccha1sm ...... .................................................... .. ....... .. ............ 023-17 

9.tlfl I J:. If -til fA .... .. ..... .. ................. .... .......... prosser foot mechan1sm ........... ..................................... .. ............................... G23·21 

10.*a ;m -til -tit .. ....... .. .. .. .. .................. ........ . 011 lubncauon mecha111sm ............................................................................... G23-23 

11.1t II. ~R ..... .. .. ... .. .. ...... .. ........... ......... Accessonos· ........ ......... .. .. .... ... ......... .. ........ .. .............. ........ .. ....... ...... .. ...... .. .. G23·25 

.•, MITSUBISHI ELECTRIC CORPORATION 
====================================================197711==== 

From the library of: Superior Sewing Machine & Supply LLC



. .. 

DY-253ff~ UIM~ TOTAL ASSY, 

======================================================================DY-253====== From the library of: Superior Sewing Machine & Supply LLC



=====================================:G23·1===================================== 
DY-253ff~ *i*B67t ARM BED 

901 
I 

1 
1 2 3 4 11 12 13 14 15 16 17 18 

/ 
' \ 

\ \ 
'. ·. 
\ 

\ \ \ 
\ \ 

' ' 

39 38 37 34 33 20 

902 

From the library of: Superior Sewing Machine & Supply LLC



.. 

<DY-253ff~> *i*B6-9- ARM BED 11 IS Amt . rec 

• 
fig . iJ'-I:!A8S.H.:::J- t:' iU~ :::J- t:' 
No. Part No. Code No. 

Name of Part 
Remarks 

4 M9 1103 011 W502941 1L iiD. -1'- Y 11/64(40)X7 Screw for Fig .3 

I-f- -1- --,-. -.;--...,....~-,-------i 
Frg.No .901::. ~A 

901 -MG 23c1- 2fo W466596 IOJ:.tt•l!tt(U) Sub upper thread_,.te-n._,5i,_on_ re_gu-·l"""ato,-r_a_ase- m61y 
- 5 -·1-MG 23C6- E ni3W502017 * Ul =f •<tt> -Tension stud 

6 I M9 1109 002 W500511 lJL -1'- Y 11/64(40)X7 Screw for Fig.7 ·--n MG 23-C1 1Bl W461022 *:h"r(Y-AJ:.f Arm thread guide(upper) 
-·-Ei"i -MG · 23co5 5'5- -W502732 Ul 7- iiD. Tension disc 

- ~j ~~ J~~-~Q~-~~00294 • -1'- y 11/64(400X8 Sc~~:w~~fu~r~Fi~g~.1~2~------~~-~~~~~~~~~~~-----~ 
10 I MG 23CO 245 W502733 * IJI =f '" -1'- Tension spring Fig.No.901::.~A -n- M9 ·16o4--o46- -W501027-02 * IJI =f t- ".J 1- 1 /4(40) TensiO:..:.n::......=:re!:..:g:..:.:u~la~ti;-n-g-.th_u_m....,.b-sc_r_e_w--+-++-l-++-~t-r-:-K.:..:...,::=, ~:____-=--:-:------t 
12 I MG 23CO 880 W459356-01 tA 7 _, Arm side cover 

-·131-MG -23c6 ----,·88 - \fJ502793 * Jt ~ -- · ;-ii:..:.re;__a.:::....d,.::.:::....sp_:o:....:o~l -=-s-t_a_n_d...,--------f--•- - - --J-
4
-J--1--------------1 

- -l -=::---_;,_-~~~~:..:,_-------f-t-1-t--
- 14 I M(f 23CO ---186- 'VI/459374-01 * 1r. ft Thread spool pin 

15 I M9 1105 045 B 503845 t- "-' 1- 11 /64(40)X5 N_u_t __ ~------------1- _ --l--+-4--~-+-------------f 
~-~'fi -M-9 ~~~~=~~~-~- ~~!:~~-: ! -y ! 3 ~-------- ~~::: ~~~teFig.Hr--------1---l-- -- - l--+---+---+--1-------------l 

21 I M G 23CO 144 W502925-02 ;111 'lf("f) Oil pipe( lower) 

=~~~ M_f -~O~Q=-~~~ -- -~::~6~4_4 7 ~ -:r;~-= -- =g,.,..~-i!_:i:_t.....:p_la-te_:____ ___ _ ___ +--t_---l--l-l-l-lc---i-1---------------i 

90~ MG 23CO 210 W456591 J:. ;tt • II ft(U) _upper thread tensron regulator assem~!!._~ __ - l--+--l--4-+-----k-,-----,--=---=--...,...--------l 
--24 ---------------- 'W501027-02 * ·a. =f t- ''.I 1- Tension regulating thumb nut Fig.No .902::. ~A 
-~ -~~3~~~~61009-1 *~=f'"* ~n~n~~le=a=~~n~g~l~e=~=r~~~r~in=g--+++~~~HH~~~~==~~-----~ 

26 MG 23CO 556 W461065 iiD. *' I Tension releasing disc II 

- 27 ------- -W502707 ~ Tension washer 
-28 MG 23C1 555 W502709 IJI =f iiD. Tension dis--c-,.,(2:-:-l--------1-11-t--

II 

II 

29 I MG 23C2 555 W502708 IAI =f iiD. Tension disc(l) 11 

1-36\ ~-~:~--~-==- W502716 7 x '" 1- w·---;-a-s-;-h-er--.-(f"e-""ltl,-:...:..:.._-;.~~~~~~~~~~~~;:.=-~f~:~-f1-+-+--H---:-"----------J 
31 I MG 23C 1 553 W456592-01 IAI =f .. -t -ension screw stud 11 

32 I W50271 0 IJI ill 7 ''.1 Y ~ Tension regulating bushing 11 

=~ -M~ -~~~-~~-~5659~01 *~ ~ '" * ~en~~_on_s~p_ri_n=g --~~~~~=:~~~~:~~1~~-~-~++~+~--~~---------~ 
34 1 MG 23co 557 W456597-01 -1'- ~ •J :::11 '"'"* ·spring 11 

_lLj _ ___ W456594-01 7 ''.I Y ~ Te_!l:.:S::..:•o::.n:.....:..:re:.::g!..:u:.:.:l;a:.:t:.:.:rn:..s!-g=.b•u=s::.h:.:.:rn.:!gL-__ -+-+-++-~~+-t--:l--"----------1 
1-ill -M~_!_~_Q8 00_1 B 509088 ~ 1" Y ~ ;t. -1'- Y 15/64(28) X8 =S_cr_e_~w-----,--------+++-H~--1---f-~------------f 

39 I W502388-03 * .::t. Jl- ;t. t::• / Tension releasing pin Fig .No .902::. ~A 

==F===================G23·2==============DY-253=== From the library of: Superior Sewing Machine & Supply LLC



DY-253Jf~ *1*$~ ARM BED 

44 

45 
I 

I 
903 

40 36 35 

From the library of: Superior Sewing Machine & Supply LLC



<DY-253ff~> *1*8117t ARM BED ill/it Amt. req 

• • 
Fig. -tt-l:~ 811&. :::1- t: Wt~ :::1- t: 

Remarks 

No. Part No. Code No. as ~ ~ Name of Part 

35 MG 23CO 474 W457517-01 ~ ....:. IJ ti(:6) Slide plate(right) 
36 M9 1207 002 W461723 lfl ~ -;.; 3/16128)X8 Set screw 
40 MG 23CO 216 W457530-01 J:. * * Pi! Upper thread guide 
41 MG 23CO 101 W457515-01 at ti Throat plate 

~~ MG 23EO 470 -W474366-G01 ~""' IJ tiUil) Slide plate(left)complete 
42 M9 0602 oo2 W501567 lfl ~ -;.; 3/32156)X3 Screw Fi~.No.903.=. ~ .L.. 

~ MG 23CO 471 W502711 ~ ....:, IJ f& Jo{. ~ Spring for slide plate II 

44 M9 1207 002 W461723 lfl ~ -;.; 3/16128) X 8 Screw 
45 MG 23CO 473 W467516-01 ~ ....:. IJ ti(~) Slide plate(left) Fi~.No . 903.=. ~ .L.. 
46 M9 1113 002 W500182 lfl ~ -;.; 11 /64140) X 15 Screw for f..ig .2 __ --· 

-- -·· ·- -- - - -· -

----· -
- ---

--·- 1-1-1-

1- --
- - · - ---- ·--------·- -·· - - - ·-

--- -
1---·----

-- - -
- - -

I 
I 

--~ 
-- . 

r---1 ·-
--' 

====================G23-4==============DY-253=== From the library of: Superior Sewing Machine & Supply LLC



. ' 

_____ · _ _l 

=======================================G23-s======================================= 
DY-253ff~ it~f, ~(fA,ft6~ NEEDLE BAR & THREAD TAKE UP 

LEVER MECHANISM 

69 71 72 74 75 77 76 

68 

'· 

67---
66 

73 

63 
904 

62 

60 

58 

57 

--=-~~~ 59 
56 

55 -

54 -

~48 47 

53 52 51 50 49 

From the library of: Superior Sewing Machine & Supply LLC



Fig. -tt-~.Afl.fta:J- t:" ilt~ ::1- t:" 
No. Part No. Code No. 

NEEDLE BAR & THREAD TAKE UP 
LEVER MECHANISM 

Name of Part 

ill I~ Amt. re1 

fl 
Remarks 

-~-?- MQ.~CO ~~ W456582-01 itff' 7 /' #1' j: _SNeetedslcer_ebw~-~fo~r!aF~Ig~.4g7u::id::.e ____ -t-~-!-l-l-+-+-+-.J------------I 
48 1 M9 1110 002 W500294 lj1 -1l Y 11/64(40)X8 ,------++-1-i-1--1--i--+--+-------------4 

- 491 M9 0906 002 W500791 l!1 -1l y 9/64140IX4.5 SEifscrewforFig~S-1 

50 ~~ !~Q!_QQL 8 5089~-f-:A. lj1 ~ y l5/64(28)X 10 Set screw for f-lg.5J __ ·- _ -t--+--1---------..,~--t 
51 ~Q ~~C2_..!~~~502730 *-n-TCab.l:...>~m:...>. -------+-Neei:lle- cliimp- threa .. CJ--=:.gu_ia_e ___ -t-+-ll- __ -1--l------------t 
52 W465212 at DO x 1 # 25 Needle DO X 1 (#15) 
53 -~.§ ... ~~~0 679 W456584 at l.l:. ..>1 Needle clamp 

--~~ -~Q ~~CO 664 W502705 it"' ..>1 'Jv(T) Needle bar bushin.~g~~(l::....ow:.:...e:..:.r:._l ---~··- -t--l-....J--1--I-4-----------i 
55 M9 1108 001 8503846 tift1" ~l.l:...>l ~ y 11 / 64(401X5.5 Set screw for Flg.54 

1- - 1--+--l--1------------4 

56 MG 23CO 325 W502717 fit "-! Needle bar connecti~.~g-=b:.:.lo=-c:..:.k:.........,-:---+-t--t--t-l--l~-+-4------------t 9o4: MCi 23eo ... 682 7.: ~ :--(U) Thread take u~--~ever assembly 
57 W456581-01 at 4f ,. .:f Needle bar holder 

--1-~-~+-~=--~------~ 
Fig.No.904.=."8' .L. 

-~~1 M~--!.~~1 002 W20466-A ljl _ ~ Y 3/161J.2UU2._ Set screw for f:ig ,.-!5 . .!....7 _____ -+-+--'l-t- 1--+--1-.J-....Jc--" ----------i 
~~1 ~§ -~~CO _ §~~- ~5658~01_~ "' Needle ba~--------~-·~~-~-~~~-4-----.....,..------~ 

60 1 W456583-01 iHI?7/,C ·:.- ~ Needle bar ,.,.nna~tino link Fig.No.904-"S'.L. 

·--~ 11 ~9 _ 121Q .. 002 W501247 il¥- ~ Y 3/1..612Sl~Q._ -~r§.W.12LEig.I2 _____ ++--l-H-++++=:---:-:--::-::-:~;:-:-------i 
_EL. ~~ -J .HP 003 W502725 :A. l!1 ~ y(~} 11/641~.3.L Set screw for Ei!~o.5til_9 ____ -----1H-t--t--t-·~~......+E~ig!!..: . .:.::N~o.:..::.9:=0:.:.:.4.:::=-~"S'!....:.L.=------~ 

63 1 W456588-01 7.: t:' / ' 7 / ' Thread take uo lever link " 
f-§.1L M~.-~001___00_1 - ~502218 · ilfi1" ~ll::...>/1 Y 5L.l6.12~X8 Set screw for fig.Z"-2-------t-+-+++--t-1~l-t----------~-t 
-- ~~ 1. M~ . Q!?LLQ§~--- _'{Y§Q~'ZH I~ '* t:' / .. ------·- T.hr.ead-lalul .. up_leveLhinga..pin___ --1-1--1-1- - I- ------------~ 

66 1 W502706 7.: t:' / ~ Iti IThread take uo lever link hinna nin Fig . No.904-~.L. 
---~?.1 ----·-- W456585 7.: t:' / _ I Threild_talul_JijLJ.e.v.er " 
.Ell M~. J ~1~ 00 1__ B 509060 __ _m_T ~ J.l; ..>1 ~ Y 15/6M28l2U.l __ ~l.>m.~ Set._s;u<cureltllw!L.lefowrL.CJEi~gJ.. 77..1.L.O _____ H-++-I-+-HH------------t 

69 1 M9 1106 001 B 509266 ~ t" ~ l.l:. ..>1 ~ Y 11 /n4140\X4_3 StU screw for fia.70 
_ ?Q.._ ~G. ~~~Q __ §§~ ·- W~65I~~01._1t .tf . ..>l 'Jv{J:.} Needle baLblLSbin.g(ullJ28Iz._l __ __._~-+-+-ll-l-4--l--+-----------t 
~ I!J. M§ -~3CQ_?.!Q_ .W502203 7 __ z Jv · ~ __ &t.t- ------------+-H·-t-l-++--t--1-------------1 

72 I MG 23CO 383 W456589-01 ' 7 / ? I Needle bar crank 
_?..li M~ _ 060L_QQ£ __ W502723 I I!L ~ y _.3L32152lli.6 ____ ~lJCt:ewJ.nLEig. 12·------+++-1--H-t--t--FF_i:.!!g.:..:.. N.:..:o:..:... 9=-=0=-4'-=--=~::....L... _____ --1 
_?..1l. M~ J~Q~ QQ§ ___ ~ . .§Q38~j ___ !f~lJI ~ Y 9LJ212BlX14.._ ~r.ew_far_fig .. 72 _______ +-<-+.....+-~-1-+--~i--l-------------4 
75 I M9 1513 001 B 509060 Mit" ~ .ti ..>1 ~ y 1 !'i /fi41?RI X 11 I Set screw fnr F=in 76 

_?!l M§ .. ~3C~ ~~~--~45_ 659-Q!._ p:!; U ..>1 1 Jv(£1 Arm .. .shitlLbushing(leftl-.-----1-~--1-.J-II-t--l---1-4-------------1 
77 1 MG 23C1 740 W502486 7 z Jv ~ f.lllt ___________ +-1--1-t-t-1--l--1-~-----------l I --- . 

------ -·- -------·- -·-1------------------- --·---·--------------t- 1-1- - - 1--1--l--1---- - -------4 . ·--t· .. _______ ------·--------------- -----·---------·- ------l-li-1·-1-4-1--f-- -~-·---------1 

====================G23-6==============DY-253=== From the library of: Superior Sewing Machine & Supply LLC



. . . l . .:.:· :,~~- : . \ _____ _ · 

=====================================:G23-7===================================== 
DY -253Jf~ J:.flb$~ UPPER SHAFT MECHANISM 

78 

906 
,- -- 1-----. 
81 82 83 84 85 86 87 88 89 90 91 92 93 94 

112 111 11 0 1 09 108 107 106 105 104 103 102 101 

94 

/ 96 

97 

' 98 

99 

100 

From the library of: Superior Sewing Machine & Supply LLC



.. 
t 

.... 
('';~' 

<DY-253ff~> J:.·dl~~ UPPER SHAFT MECHANISM ill I-& Amt. re' 

fl 
Remarks 

Fig ., ,iJ'-t:Aill!&la::~-t: itt~::~-t: 811 ~ ~ NameofPart 
No. Part No. Code No. 

II 

90~ MG 23EO 490 -*lJli!'J•Ilff(all) Feed cam assembly~------1-1--ll- __ _ -l--1---+-,=----=-==---------i 
- -8.,- ·M 9 11 07--002- W 50009 2 --~ - ;;.,- - ::;;-, /64(40) x 5. 5 Set s:::c:..:..:re=.=w:.:_:f=..o:_r ..:.F.:.Eig!.:.:.-8:::5::__ ____ -4-+-l-· ______ --l·_:.F3ig!..::. N:..:.0::.:-~9=-0=-5 =--=~!...:.L..=-------t 
-· 82··· ·M9 ·1504- 002-- -a· 508963-- -ljl- 1'- Y 15/64(28) x 10 Set screw for Fig.85 

83 1 W465217 1£ • Washer for Fig.82 
1
_ ·-+-l--1-+--..::.11 _____ -:-----t 

- -B4T -M9 .. 12.63- 0C)4--w·5o0442 *~~IJUJ~~::; 3/16(28)X24 Thumb screw for ..!:fe:::e~d~ca~m~---+-+-t-l- l - l- - 1-+--2..11 ________ --t 
--85f -·--- ·-------·-- W460576-01 * lfL ~ IJ PUll i* Feed cam regulator 11 

891 M9 1504 002 B 508963 lJ1 1'- Y 15/64(28)X10_ Set screw for f.!9 : 9~1.!.._ ____ --l-+-l-+-l--l-.f-H------------j -·sor -MS 15.13-·otfl- B 50 9060 ~ 1- y J.l:. ;l 1'-::; 15/64(28) X 11 Set screw for Fig.93 
--911 -MG ·23C0461- W 459318-01 J:.-"'F ~ IJ 1J .L.. Feed lifting cam 

-~~ _MG ~~C~_?~- _W50~~~~-2 z Jv ~ Felt ---------1- l- -1--+-1--1--+-+------------J 
931 MG 23CO 233 W459322-01 J:. til ;l ~ Jv(~) Arm shaft bus~!!!9!.!.!9.h:=.~t ) _____ -1---1--1-++-+-l---1------------J 

-94 1 M£f 1802002-- W 462896 lJ1 .:jt. ::; 9/32(28) X 16 Set screw for Fig .95 
95 MG 23CO 682 W322766-01 " "X ~ * Balance wheel 

- 961 -M9 .2202-·003-- W50024_6 __ _ ""JL_ lJ1 1'- ::; 11132(28)X 17 -Set screw for Fi~g-~9~5------l--+--i--l-h~-1--1-------------i 
9 7T -MF-·s oAo7oo- w5oo836 /'\ '* Spring for Fig.S-8 

104 MG 23CO 521 W457538-01 D t• ;l ~ Jv(J:.) F~ee~d~l~ift~in~g.~r~oc~k:...::s~h~af~t.~bu~s~h:,:::in~g~(u:!:p!::pe:::r!..) -~-+-++++--f-t------------1 
Tb~ ··MG 23Ccf·5-20- -W457501-01 D · til Feed lifting rock shaft 

1-fo~ ·M9.T 6·o·2-·o62- -f-W502703 lJ1 '* Y 1/4(40)X9 Screw for Fig.1:.::1....:2:::..:.=.:..:._ _____ t-

====================G23-8==============DY-253=== From the library of: Superior Sewing Machine & Supply LLC



__ l · ... :·/k\ ;. .. .. ~ 

======================================G23-9===================================== 
DY-253Jf~ ~·dUlB~ VERTICAL SHAFT MECHANISM 

115 114 113 

-From the library of: Superior Sewing Machine & Supply LLC



~ 
1 .. 

<DY-253ff~> ~fdUl~-9- VERTICAL SHAFT MECHANISM il/i:t Amt. rec 

• • 
Fig. i.t-t::"~ft6.ft.:J-I' W-M :J- " 

Remarks 

N~ . Part No. Code No. 86 &L ~ Name of Part 

113 MG 23C3 740 W500043-02 7 .r. JL- J Felt 
1 '14 - M9 1513 001 B 509060 llli1"~J.I:.;t,;t.-:; 15/64(28) X 11 Screw for Fig.104 
115 MG 23CO 333 W457502-01 $11 *<!IUiJ:) Bevel gear( upper) 

___ I_ ·-------
--~- ·--------·· - --· -

I 
-I ----

I 
I 

-1 -- --- -------- ------·---- --, . 

_I ------ -- ----------
---~- --- -·-·-- - --·- ·- ·- --------- --- ·------------- - - ------------- - - - - - - --

I 
-1 --------· 
-~· -------·----- ·-----

I I. -· ··--· --- --------- ·------

I 
I 

-1 
-1 ---------

I 
'I --
--1 

I ----, -------- -

---~--

I --1 
-1 
_I __ ------ -I ---1 -------· 

====================G23-1o==============DY-253=== From the library of: Superior Sewing Machine & Supply LLC



======================================G23-11====================================== 
DY-253ff~ tJ?, ~'J~« ROTATING HOOK & FEED MECHANISM 

140 141 142 143 144 

139',, 

138 ',_" 

137 '""' 136 

135 

134 

133 

146 147 

\, 
' 

' ',""' 
127 126 125 124 123 122 121 120 119 118 116 

-----r--- --- - -·- ____J 

906 -From the library of: Superior Sewing Machine & Supply LLC



' -
- , 

.:...... . 

<DY-253ff~> 1Jv, ~ 'JtiM ROTATING HOOK & FEED MECHANISM M/s Amt. re' 

Fig iJ-t:;;r.SS.H.:::J-1" lilf.t-4 :J- I" 8B .fL ~ Name of Part 
No. Part No. Code No. 

• 
Remarks 

116, MG 23EO 121 l_'l- n '?(Ill) R~o~ta~t~in~a~h;::o:.:o::;k~as:::s:;e:;:m:::b~ly!~---:--;--+~--l-4-l-l-f-+-+------------1 
9o6~ MG 23e(f61~s=,----t-------+-1J~"?_,~,-:c~(=~a);-------~-=Rotating hook positioner aaaembly 
1 f7j -MG--23CO 78,- W457544 tJ '? ttl' :r. # Rotating hook positio-n-er- ----=---+--+-+--lf--t- Fig.No.906::. 'S' .£. 

121 M9 1505 002 W500183-01 l¥ .::t- ~ 15/64(28)X14 Screw for Fig .122·-:---:--""7"--+++-4-+-IH-+-+--------------j 
~ MG2X0276-W45752~01 ~~~(~T~)(W F~"~d~li~ft:~~g~ro~c~k~s~h=a~h~c~r=a~nk~--HH-+-+++~b~~~~~-----~ 

123 M9 1108 oo:z- B 509289 lp- .::t- ~ 11/64(40)X7 Screw for Fig .126 Fig .No .906::.'S'.£. 

Fig.No.906::. 'S' .£. 

1M MG2X1325 ~49955~ ~ ~------~~~u~a~re~b~lo~c~k--~----~~++~~H~I~F•~g.~No~.1~12~2-~'S'~.£.~----~ 
~25 -M9 0606 063- W502057 :::1 o ti Square block set pin 11 

~26 MG 23CO 192-W502719 .ti '" .::t- Spring 
127 M9 1W6001 BW~87 ~~y~;J.::t-~15/6~2~X7 S~c~r~ew~f~o~r~F~~~. 1~1~7~---~-44++~4-H-+-~~~---------~ 128 MG 23CO 257;;----t-:-W-:-:745= '7:::-:5:-=4:-::5:----jrtJ:'-'-- ·="?~ttli=--:r.--::lli! Rotating hook positioner crank 11 

129 M9 0709 063- W502720 lJL 1::" / Set pin for Fig.128 " 
130 M9 0402 063 W502721 tJ Y ;J 1::" / Set pin for Fig.132 11 

l31 M9 0909 oo:r-- W501901 :A. lp- .::t- ~ 9/64(40)X6 Screw for Fig.132 II 

132 MG 23CO 258-rw457546 *' :r. .ti '" .::t- Rotating hook positioner scrina 11 

133 M9 1502 002 W500509-02 l¥ .::t- ~ 15/64(28) X 12 Screw for Fig. 134 
~-34 MG 23CO 285- W457554-01 ~ 1J till ;J ' Jl- Fee~_ rock shaft bushingl:.:::le~f:t:L)---+-+--!-I-1~~-+--+--+--------------i 
13S MG 23CO 278 - W459308-01 ~ IJ lli!(*lf', ii) Feed rock shah crank(leh) 
136 M 9 1603 003 W501 009 :A. lJL .::t- ~ 1/4(24) X 16 Screw for Fig. 135 
137 M9 1204 003- B 508978 :A. lJL .::t- ~ 3/16(28)X12 Screw for Fig.138 
138 MG 23CO 229 W457542-01 P:l 1i '? ~ ;J Rotating hook positioner 
139 : MG 23CO 283 W502779 ~ IJ # ~ :r. till Feed bar shah 

'14o M9 1108 002- B 509289 lJL .::t- ~ 11/64(40)X7 Screw for Fig.135 
l-f41 M9 1506 001 8509087 ~~y~;J-1'-~ 15/64(28)X7 Screw for Fig.146 

142 MG 23C:Z 352 B 422844-02 tJ 7 - Collar for Fig .139 ______ ++-l-4-HH-f--t------------1 
143 M9 0906 002- W500791 l¥ .::t- ~ 9/64(40)X4.5 Screw for Fig.135 
144 MG 23CO 10~W322i69--o=-1:--lo-:-:~ •J ~F~ee.~d~d~og~~~~------HH-++++4-t------------j 
145 M9 0912 002 W500713 lJL .::t- ~ 9/64(40)X8.5 Screw for Fig. 144 
146 MG 23CO 281 W322768-01 ~ IJ # Feed bar 
147 tJ "?1! "/ 1- .::t- ~ Screw for Fig.116 Fig .No.116::. 'S' .£. 

-· --

-- ------------------~-----------------------~-------------------------+~-4-~+-H-+-1---------------------__, 

====================G23-12==============DY-253=== From the library of: Superior Sewing Machine & Supply LLC



. . 
____ _1 

=====================================G23-13===================================== 
DY-253ff~ "'F'dlft6-st LOWER SHAFT MECHANISM 

148 149 150 151 152 153 154 155 156 157 158 159 160 161 162 163 164 165 

166 

167 

168 

175 174 173 172 171 170 169 - .... From the library of: Superior Sewing Machine & Supply LLC



. -
-, 

<DY-253ff~> ~tJIIfflJ~ LOWER SHAFT MECHANISM 

Fig. -t.t-t::;;r.&Ul.::J- t: 1iU~ ::J- I" 
No. Part No. Code No . 88 .Ha ~ Name of Part 

e1~B M9 1513 001 B 509060 DR r Y J.l:. )I -1'- ~~ _1 5/64(28) X 11 Screw for Fig.150 -- --··--
~~ MF 60AO 740 W500042 7 X Jl- ~ Felt 

-··--·- ·----·-c-:--
w 459371=D2 --,:-- •• )I ~ JL-(li::l 150 MG 23CO 451 Rotating hook shaft bushing(left) 

151 MG 23CO 450 W457506-01 l' .. Rotating hook shaft --
MG 23CO 49!--- *l¥m I) .. Feed rock shaft 152 W461012 

153 M9 1603 003 W501009-01 :A. 1¥ -1'- ~ 1/4(24)X16 ·screw for Fig. 156 

-~ M9 1111 001 B 503852 DR -r y J.l:. )I -1'- ~ 11 /64(40)X 10 Screw for Fig.155 

e155 MG- 23CO 453-- W502718 Ttl .,t ~ JL-(cp} Rotating hook shaft bushing(middle) 
156 MG 23C1 465 W457550-02 ..l:ill*lfliliJ IIi(~} Feed lifting connecting crank(right) 
157 M9 1203 002 B 509178 1¥ -1'- ~ 3/16(28)X15 Screw for Fig .156 
158 MG 23CO 279 W459372-01 m 1J Rli<*l¥:5> Feed rock shaft(right) 
159 M9 1603 003 W501009 * 1¥ -1'- ~ 1/4(24)X16 Screw for Fig .15B 

.J..~ MG 23CO 285 W457§54-01 m IJ .. )I ~ ~~- Feed rock shaft crank bushing 

~ M9 1502 002 W500509-02 1¥ -1'- ~ 15/64(28) X 12 Screw for Fig .160 
162 MG 23C1 352 W502001-02 1J 7 - Collar for Fig.151 
163 MG 23C3 740 W500043-02 7 3: Jl- ~ Felt for Fig .165 ---

_..!~ .... WL!~Q~_ oo2 W502703 1¥ -1'- ~ 1/4(40)X9 Screw for Fig.162 
165 MG 23CO 452 W457538-02 Ttl .,t ~ JL-(:5} Rotating hook shaft bushing(right) 

_ill_ M9 1513 001 B 509060 lift'TyJ.I:.)I-1'-~ 15/64(28) X 11 Screw for Fig. 165 
167 MG 23CO 332 W457507-01 $ fl •<Ttl} Bevel gear for lower shaft -·--· 
168 M9 1602 002 W502703 1¥ -1'- Y 1/4(40)X9 Screw for Fig .167 
169 M9 0902 060 W501107 1:" / 9.63o,6X18 Set pin for Fig. 170 

r--; 70 
·- -- - -- . ,_ -- - ·---

'¥1JB!i(J:.T:Sf "'Feed- lifting rock s haftcrank(right) MG 23CO 277 W462646 
- :~ 

171 M9 1502 002 W500509-02 1¥ -1'- Y 15/64(28) X 12 Screw for Fig .170 
172 M9 1502 002 W500509-02 .1¥ -1'- Y 15/64(28)X 12 Screw for Fig . 173 

r--;73 
-- ---

MG 23CO 285 W457§54-0 ~_ jl IJ .. )I ~ Jl- Feed lifing rock shaft crank buahing(right) 
r--;-74 M9 1108 002- -

Screw for Fig.16S B 509289 l}L -1'- ~ 11 /64(40) X 7 

r-ill- MG 23CO 460 W461013 J:.Tm I) .. Feed lifting rock shaft -
1-----· 

- --
-- - -

- ·-
- --·-

--
ill/'S Amt . rec 

fl "' Remarks 

-

-

====================G23-14==============DY-253=== From the library of: Superior Sewing Machine & Supply LLC



l f~~:. ;··.\ 
--- .=: ... ': . 

======================================G23-15====================================== 
DY-253ff~ J:.atJ~ 'J•M UPPER FEED MECHANISM 

205 206 212 213 

204 

203 

202 "" 

201 ·-.... 

199 @ 

198 :: -:~ 
''·" 

197 . 

196 

@~ 195 .. 

194 -- ~~~. 
~~ 

·.· : 

/ / .:j 
/ 

. @ : 

~ ~··~ ... 
-; . 

.. ..' ,/ 1.. 1 ,'~· 
'; i 

~ 193 .· ® e ·; 
192 

191 I 
/ 

/ 

/ 
190 / 

/ 
I 

I 

189 / 
, 

I I 
/ 

188 187 186 185 184 183 182 181 180 179 178 - -From the library of: Superior Sewing Machine & Supply LLC



<DY-253Jf~> J::$~'Jl~M UPPER FEED MECHANISM 111/!t Amt. rec 

I fl • 
Remarks 

Fig. -tt-t:!"Ai¥&~-t:' ··~ ~- t:' 8B A ~ Name of Part No. Part No. Code No. 
178 M9 1601 045 W501989 7 "/ ~ 1/4(24)X3.5 Nut for Fig .193 

'179 -M9- 0607 050- -W462759 m :i: M6 Washer for Fig.178 
rr8D;" -MG- 23C046~ w464054 j! IJ Je_(J:.SI!*Ifl~) Feed rock shaft crank(left) 

181 MG 23CO 296 W502715 ~ I} .IE 1 I. Pi! Walking foot guide link 
f-T82 W502794 7 '"I y .:1. Walking foot guide bushing 
- r8·3""" - tvfG- 2 3C0--2 94- W457549 ~ I} .IE Walking foot 
184 MG 23CO 295 W324527 ~ I} .IE 1 .J:. Walking foot guide supporter 

r-ra-5 -M9- n o8- oo2- B 509289 lJ' * y 11 /64(40) X 7 Screw for Fig .183 
I 18S -MG-1 0B-09 H)- ·w457552-01 I) ::,... ? Walking foot guide link 

187 Ms 1602 015 W501245 f& ft • * y 1/4(24)X 18 Screw for Fig .186 
188 M-!f-T601 045 W501989 7 '"I 1- 1/4(24)X3.5 Nut for Fig.191 
189 Ms-n-ro-oo"~ ·wsoo294 • * y 11 /64(40) X 8 Screw for Fig . 181 
190 M9 1503 045 W501843 7 '"I 1- 15/64(28) X 5.5 Nut for Fig.194 

'1"911 f-M9T6o2 015·- W501245 f& ft • * y 1/4(24)X18 Screw for Fig.186 
1 92 1-MS- 5005 06_3_ w464052 :::J c .. Feed connecting rod 

193 MG 3080 411 W443980 :::J c Slide block 
f-f 94' -M91567-015-- W466842 f& ft • * Y 15/64(28)X23.5 Screw for Fig.19S I 

~G-23CO 950 195 W459317-01 v J'\ - Feed connecting rod 
196, MG 23CO 226 W502714 ~ ?' :a: Prop up washer Fig.199 
~97 " --:=~502412 • Pi! :a: Be!l era nk pin clamp F1g .No.1 ss-~ J... 

~98 -M-9-· 1213_ 615_ W501569 f& f-:t • * Y 3/16(28)X14.5 Bell crank screw 
199, MG 23CO 157 W502712 • Pi! .. Bell crank pin 

1-200- -M91 2T0002- - w501247 lJ' * Y 3/16(28)X10 Screw for Fig .202 
- 20lf -M91 21 o- ooT - -W501247 • * Y 3/16(28)X10 Screw for Fig.202 
-20~ MG 23CO 910 W457526 I) ::,... ? Feed lifting rock shaft link 
-203~ -MF 40AT-572-- -w 446379:ol "I Jll-it :f J'\-* · -Bell crank spring 
f-204 -MG- 23C·0- 763- W45i527-01 ~JII-?7/? Bell crank 
f--~05,_ MG 23CO 462 W457525-01 i! IJ li(J:.ftiU:. T~) Upper feed lifting rock shaft crank(left) 

206, -M9-11To-oo~ W500294 lj1 * :; 11/64(40) X 8 Screw for Fig .207 
1-2071 ·I-MG- 23C0- 261 W4575-01 ~ .:I: w Ill ...... Presser regulating bracket ~ 

... ~o:+ MS 2402 045 B 509118 T '"I 1- 3/8(28)X 5 Nut for Fig.209 
209, -M9- 240"1- 035- -W457536-01 UJ Ji * Y 3/8(28)X50 Feed regula-ting thumb screw 

- 2fo, -M 9- 0401- 061 - r-W501209 7- 1'\- t.• / 4~X23X1/~ -Taper pinfor Fig .205 

2~~1 M9 lbUH 001 B 509088 M4 -r y ~ .JI -11 y 15/64(281 X8 Screw for Fig . 212 
212 MG .23C1- 285 W457554-02 ~I} .. .)1 ~ Jll- Upper feed lifting rock shah bushing (left) 
~13 .M9 1508 001 B 509088 iifi -r Y ~ .JI * y 15/64(281 x8 Screw for Fig .214 

====================G23-16==============DY-253=== From the library of: Superior Sewing Machine & Supply LLC



. _l 

======================================G23-17====================================== 
DY-253ff~ J:.BIJ~ 'J ~- UPPER FEED MECHANISM 

214 215 216 217 218 226 

. ' 

.. 
~ ! 

235 234 233 232 231 230 229 From the library of: Superior Sewing Machine & Supply LLC



<DY-253m> J::BIJ~ 'J •m UPPER FEED MECHANISM 111/S' Amt . re( 

fl 

Fig. if-t::~&a&t:::::~- I' ll+-4 ::I- t:' 
No. Part No. Code No. Name of Part 

Remarks 

214 _M9 0901 060 W5011 07 t: / · 9.53~ X 25 Set pin 
215 -~~1~q~_Q~ ~~00509 l¥ ~ Y 15/ 64(28)X12 ScrewJ~i~.2~8 f- --l- - 1-- l--1--l-- -----------f 
216 MG 23CO 285 W457554-01 ~ •J .. Jl ' Jl- Upper feed lifting rock shaft bushing 
~!?_ 1~1 !~QQ2 B 509289 l¥ ~ Y 11/64(40)X7 Screw 
ell~t M~~3C !_~?l. ___ W~~~646-01 ~ '1 lle(J:.Tti) Upper feed lifting rock sha!t crank(rightl___ ____ - ~-~- -~------------
219 MG 23EO 384 W457522-01 ~ '7 / ~ o "I 1- Feed connecting crank rod 
~~ MG 23CQ_76Q _ W45752~:01 fl •C: M Feed lifting ecce~~r~ic'-------- --- --1-- l--1-------------l 
221 M9 1.?04 OQ_2 _ B 508963 l¥ ~ Y 15/64(28)X10 Screw for Fig.220 
222 M9 1508 001 B 509088 lilt" :/li:.Jl ~ Y 15/64(28)X8 Screw for Fig.224 
223 M9 1603 QQ~ - W501009-01 ~ l¥ ~ Y 1/4(24)X16 Screw for Fig .225 ~· -1- - l·-+--+--1--l- +-l- - - ---------i 

1 224 MG 23CO ~~~-- W457554-01 ~ IJ ta Jl ' J!- Feed driving shaft bushing{!!9!l!L_ 1 _ _ - l--+-+--+--l- +------------1 
225 MG 23CO 465 W457550-01 J:.BII*:iJl~IJ !Ie(:6) Connecting rod hinge screw 
~~~~.!803_ Q!.?__ W454~70-0L ~it lJ1 ~ Y 9/ 32(28)X26.1 _ Screw ____ ·------1- - l-1-4-+--+--f-~--·----------~ 
~? MG 23CO _91_Q__ W322772-01 'J / ~ Feed dring connecting lin_k 1--
228 M9 1802 045 8 508961-01 "t "I I- 9 / 32(28)X4 Nut for Fig.226 
229 M9 1803 015 W454870-01 f& it l¥ ~ Y 9/ 32(28) X 26.1 Connecting rod hin~ge=-=s~cr:...::e...:..:w;_ __ ~~-+-+-+-+-+-+------------1 
~0 M9 1802 045 B 508961-01 T "I 1- 9/32(28)X4 Nut for Fig.229 

231 MG 23C1 460 W461014 J:. 86 1:. T U Feed lifting rock shaft(upper) 
~~~ MG 23CO 467 W457553-01 J:.&6*:!Jl-~ IJ.. Feed driving rock shaft(upp=-er~)---l-+-1--l--+---l--+--+-+-------------l 
233 ~§_ 2~CO 185 _ ..YV457§.?_4- 01_~! ta Jl ' Jl- -Feed driving shaft b;;:,us=.h.:.:;in~g~(l:...::e.:....:ft~) --+-+-1---l--1--l-~-4------------l 
234 M9 0401 061 W501209 7- ~'(.- t:' / 4~X23X1/50 Taper pin for Flg.233 
~~ M9 1508 001 B 509088 ~7" :/li:.Jl ~ Y 15/64(28)X8 Screw for Fig.233 

~-+----------~-------+--------------~----------------------~~+-·~~-+-+~----------------; 

,____ _ 
>--- ---------~------~--------------+---------------4-+-+~4-+-~~-------------~ 

- 1------ · l------------------·._.___________ ----------t--:~-1--+-+-+-+-+------------t 

-- ---- ·-·---- 1--·------------·--- -- - . ---- - - ·----------+-·1-1-1-4---l ·-+--1--+---------------; 

====================G23-18==============DY-253=== From the library of: Superior Sewing Machine & Supply LLC



. J 

=====================================G23-19===================================== 
DY-253m )I& Llii\.'U\!M REVERSE LEVER MECHAISM 

238 239 240 

258 257 .... 

~~ 

From the library of: Superior Sewing Machine & Supply LLC



<DY-253ff~> i1& Ll\t\.'tl*l REVERSE LEVER MECHANISM 111/-& Amt. rec 

fl • 
Fig. -tt-t:~U.ft.::J-1" ··~ ::J- I" 

Remarks 

No. Part No. Code No. 86 .Ha ~ Name of Part 

236 M9 0903 002 B 509065 lJI "* y: 9/64(40)X6.5 Screw for Fig.241 
~--~-- M9o763 oac;- W502921 1::' / 7 . 94~X29 Pin 237 
238 M9 0604 060 WS02791 1::' / 6.35.,iX20 Pin for Fig.241 
239 M9 1101 030 W502032 1'\-* II 'T I::'/ 11/64(40)X19 Spring guide pin 
240 .MG 23CO 572- W461011 "I JL- • 1'\ 

"* Spring 
241 M623co-~ W461o10 iliYII1' 7 ::J Reverse stitch lever 
242 M9 1502 045 W501883 7 "J 1- 15/64(28) X 4 Nut 

f-- 1--743 : t-7-~- ·----- --
-w4ss357-o1 M 4li Reverse stitch lever connecting Plate 

- -
MG 23CO 953 i& 

244 M9 · rso6 o1s ·wso1246 f& it lJI "* Y 15/64(28) X 16 Screw 
245 M9 1202 045 W500001 "t "J 1- 3/16(28)X4 Nut 

~ MN15Ao 3~ W4S9355-01 iii y II 1' 4li Reverse stitch lever plate 
247 M9 - 1201 o1o- W501934 .1111. "* Y 3/16(28)X 10 Lever plate screw 

1- f--

248 M9 1506 001 B 509087 iiJi "t Y .&1:. Jl -* Y 15/64(28) X 7 Screw 
249 MM 11AO 352 W446142-01 tJ 7 - Collar 
250 MG 23co3.2o-- w4-s9373-o1 iii y .. 1' .. Reverse stitch shaft 
251 . M9 0507 065 W465218 E ~ .&1:. )I tli7 E shape stop ring 

l52 
'----·------ -·------ - -
MG 23CO 454 W502780 .. Pin for Fig.254 

253 --------
M9 1506 001 B 509087 iil "t Y .&1:. Jl-* Y 15/64(28)X7 Screw 

254 MN 15AO 323 W461018-01 iii y II 1' IIi! Reverse stitch crank(rightl 
~55 . MN l5AOSSS -W46osa2 ti Ill IIi Bell crank 

256 MN 15A0-323 W461018-01 iii y .. 1' IIi Reverse stitch crank (left) 
257 M9 1109 001 W500985 !lfi "t Y .&1:. Jl -* Y 11 /64(40) X6.6 Screw for Fig.255 
~58 M9 1202 001 - W500151- lift "t Y .&1:. Jl-* Y 3/l6(28)X6 Screw for Fi9,256 

- - - r-- - - -
~:---

MS OS03 060- W461064 --p· / 9.53i>X22 Pin for Fig.256 259 
260 MN 15AO 910 W460584 IJ / 7 Connecting link 
261' M9 0707 063 W501015 1::' :..- 7.S4i>X22.5 Pin for Fig.260 

262 ;m 1:: ~ Oil wick 

r----
1-- - ---·- f--·-- - r-- -- - 1-··-

r- - - --
------ 1--r -

====================G23-20==============DY-253=== From the library of: Superior Sewing Machine & Supply LLC



_j ,, ·,~, . '. 
'!··:. ~ ... ' . ' 

. Y{~f}~~f.A;;. , 
~ I 1 •:, 

======================================G23-21======================================= 
DY-253ff~ tEfi~J:.tflttl PRESSER FOOT MECHANISM 

286 287 288 289 290 291 292 293 294 295 297 263 264 265 266 268 269 270 

\\ 
285 284 283 282 281 280 279 278 277 276 275 274 273 272 271 From the library of: Superior Sewing Machine & Supply LLC



,.., 
<DY-253tf~> t'itJ:Jf~lt PRESSER FOOT MECHANISM ,___ i!/....:.S,__A..-'m_,.t'-. . ,...r e"-~'f--1 

fl 

fig . -tt-t="AftiS.H.::J- t: 1U~ ::J- r ft6 &L .t5 Name of Part 
No. Part No. Code No. 

Remarks 

263 M9 1551 016 8 503843 ~it :A.lfi ~ Y . 15/64(24)X30 Screw for Fig.265;--- - - ---f--t- l- i- - t-- t---+-+------- - ------
264 MG 23CO 729 - W459375-01 'T ~ •J '" ::f Sprmg for Fig-:-265 
265 W322771-0l T .:f J:. 7' ::r ::J Knee - lifter lifting - le_v_e_r '"li....,nk.---- +-+--1!- i--

266 M9 1505 016 8 509176-02 f!i it :A.lfi ~ Y 15/64(28)X10 Screw for Fig.26:.9::: _ _ ______ 1 _-l--l--l---l-l--l~--+-----------l 
"267- M9 1251 045 -B 509177-02 7 ·:~ 1- 3 / 16(32)X3 Nut for FigT66 
"268 MG 23CO 591 - ·w461007-:-01 7 ::1 jJ ~ Knee lifter rock shaft 

269 M9 1251 045 8509177-02 7 7 1- 3 / 1~32)X3 Nut ~fo~r~F~~~-~2~7~0--~--~--~~-t~~~~~~------------1 
~70 MG 23CO 593 w457521-01 - T ::J !II .:f ... Lifting lever connecting rod 
~71 M9 0605 060 W461006-0l-~~-J:. 7' 1::" / 6<,6X60 Knee lifter lever pin 

·-+--1- -l- 1- - --·--- --------1 

272 MG 23CO 720 W502926 1:: .:f J:. 7' ~ Knee lifting lever plate 
2 1:f MG 23CO 220 W456595-01 J:. * ~ JL- ;J Thread tension releasing guide 
2 74 MF 10A2 245 8 409092-01 R it '" ~ Spring for Fig.273 

--1- 1- -- 1- 1--1-·--·---------1 

-- ---- - - - - -------1 

275 M9 0903 033 W459391 1::" / ~ Y 9 /64(~Q!X12 Screw for Fig.27-=3~c=-------+-~--l--l-l - r- ·- -- I------------ I 
276 M9 1508 001 8 509088- liRTYli:.Jl ~Y 15/ 64(28)X8 Set screw for Fig .278 - --------- ---t --= · - ~ -- - 1-- - ·- - -
277 M9 0704 063 8 503977-02 j' I J:. 7' 1::" / 7~x--,s--· Presser bar lifter pin 
278 MG 23CO 252 W457532-01 tiP I J:. 7' Presser bar lifter --- ---------- I -... C=-..:-·-----+-r-11- l -f- 1-- i-- - --279 M9 1112 002 -W501889 - -. ---~---{; 11 /64(40)X12 Screw for Fig.280 

2 80 MG 23CO 256 - W45754a:Q1· ~ I .IE Presser foot ·---------1-+~---t--1--i-1-t--t-

281 MG 23CO 262 W457528-01 j' I -tf Presser bar 
'282 M9 1106 045 - W500698 7 - ·:~ 1- 11 / 64(40)X3 N.;...u=::.:t :..::;f;:..:.o-r .:;F:;:.:ig-:.2"'7 ... 9~-------+-+-+--t-H-+-
~ - ----~4-4-+-~-+--1-~---------------1 

283 MG 23CO 475 W457531-01 A ....:. •J J:. 7' Presser bar lifter bracket 
284 M9 1203 002 8509178 lfi ~ Y 3/ 16(28)X15 Screw for Fig.289 

~8~M§ 1251015 ~~91~ ~ #. ~ Y~1~3~X6 kre~w~fu~r~~~~-2~8~3~-----~~~~4-~~-~----------~ 
~86 M9 1210 OO~ W501247 • ~ Y 3 / 16(28)X10 Screw for Fig.289 
~87 M9 1111 001 8 503852 aft T Y ll:. ;J ~ Y 11/64(40)X 10 Screw for Fig.289 - 1-- _____ 

1
_ ---------------1 

288 M9 1103 045 - W501528 - 7 ·:~ 1- 11/64(40)X3 'NutfOrFlQ .. 287.--- --- - - -t- -l-
f--289- MG 23CO 265 - W457529-01 ~ I -tf ,. .:f Presser bar holde--r--- - --++--1- t-IH-t--t--i-- - ---

290 M9 4001 035 W457540-01 ~I Ullll ~ Y 5/8(28)X49 Presser regulatin.:.!9~_::.th::_:u:.:.:m.::b:....=.:sc::.r=.ew~_4_4_~-4H-+-++-t--·-------------j 
'291 -MS 4001 045 W461008-01 7 ·:~ 1- 5/8(28)X6 Nut for Fig.2-9: :0:_. - - - - ---t--IH-+-++-4- 4- 1----- ----------i 1 

292 -t,/f(f 23CO 259 W457541-01 ~ I '" ~ Presser spring 
293 MG 23CO 751 W502726 tB IIJ =J- Presser bar slide 

'294 .M9- 0J 04 060-~501874 t:" :;..-- 3.PX 12 PlnTorFIQ."'2-!:i"Ei--·------+-~-t- 1--t-

2 95- M§. 1T 1o 002- W 500294 • ~ Y 11 / 16(40)X8 Screw for Fig.29""6·---------+--J--l-~-~-l- l- l- ---·----------l 

296 MG 23CO 263 W457533-01 tiP I • ,- .:f • ~ Presser bar holder guide 
297 M9 1508 001 · a -509088 ~ 1--Yli:.Jl~ Y f5T64(2-8)X 7- Screw for Fig.265 - -- - · 
--- -· .:...:_~..:..::....:-=--------1-H-- - I- I- :----- - -------- ----; 

=====================G23-22==============DY-253=== From the library of: Superior Sewing Machine & Supply LLC



~--~-' _J 
======================================G23-23======================================= 
DY-253ff~ *~~di-M OIL LUBRICATION MECHANISM 

907 
.--4---.., 

298 299 300 301 302 303 304 306 307 308 310 309 311 

334 

332 331 330 326 325 324 323 322 321 320 
I 

319 318 

1.­
onr-

I 
317 316 315 

312 

313 

From the library of: Superior Sewing Machine & Supply LLC



(. .._ I " . . 

<DY -253Jf~> *2i~tbtl\t#t OIL LUBRICATION MECHANISM ill/s Amt . re_~: 

11 • 
Remarks 

Fig 1J" 1:! ~ &a.Ha :::J - t:' w•.4:::J-" 1¥ ~ ~ Name of Part No. Part No. Code No. 

298 W444134 ~ * Oil wick 
2 99 --· t::• .=_ - }I,.. I~ -{ =J MF 10AO 731 W446232 Oil pipe 
3o<f ----- -------

Screw for Fig .301 
·-

M9 1110 002 W500294 If1 ~ Y 11/64(40)X8 
3011 MG 23CO 689 W461024 I~ -{ 7 if; }I,.. , . pipe holder 
302 

--------
Screw for Fig .304 M9 0906 011 B 509269 11. .liD. ~ Y 9/64(40) X 7 

303 MF 60A4 740 W500905 7 X }I,.. ~ Oil felt 
304 MG 23CO 742 W445619 7 '7 Oil reservoir cover t---- ···-- ------ -- ·-----·· ------------ ------------ -- -- ;_ - -- --
~ MF 10E2 148 W464039 ;111 1:: '£: 2.5<,6X100 Oil wick -· M9- T a52.c)o2·-· ···--·- - -- ·-- - Fig.No.907 =."A" .L. 306 W501146 If1 ~ Y 9/32(20) X 16 Screw for Fig.307 
90? MG 23EO 711 • • a J:<m> Arm shaft bevel gear box c:omplete(upper) 

1-r-
301 

------- -
il(.fti) 

- - -
Fh:j.No907 =.1;1. W456599 * • Arm shaft bevel gear box(left) ·------·--··--- ---·· - - - 1- ---

308 M9 1503 002 B 504000 If1 ~ y 15/64(28) X 5 Screw for Fig.307 
~09 ~!!...Q!!Q~_Q_ l.L.. B 509269 . 11. .liD. ~ Y 9/64(40)X7 Screw for Fig.312 -- --
r-;3 10 W457500 .. • *i(..l:;Q~ Arm shaft bevel gear box(right) - FiA.No.907 =. 1i .l. - --

311 MF 60A4 740 W500905 7 X }I,.. ~ Oil felt 
312 MG 23CO 742 W445619 7 '7 Oil reservoir cover ·--- ---- ------ ·- --- - -- --- -· -- - ··- ·- --· -- ·-
~11.. MG 23CO 139 W447200-2 ;m '7 / ~ Oil reservoir ------------ -------· -- - - --
314 MF 10E2 148 W464039 ;m 1:: '£: 2.5<,6X100 Oil wick 
315 MF 60A1 689 W444233 I~ -{ 7 if; }I,.. '7' - . Q~elpe holder._ - -- -:-:-:- ·---------- -- ·----- -----· -· - - ··---
316 M91110002 W500294 If1 ~ y 11/64(40)X8 Screw for Fig .315 
-- ~~ _.____ --·---·---- ·------- ·---------- --·----····----- --
908 MG 23EO 712 ... a "FCall> Hook shaft bevel gear box c:omplete(lower) 
317 M9 1852 002 W501146 If1 ~ Y 9/32(20) X 16 Set screw for Fig.319 FiA.No.908=. 1i .l. 

-318- --··---------··- ---·--· - -- -- - - ,_ -
M9 1503 002 B 504000 If1 ~ Y 15/64(28)X5 Set screw for Fig .319 -------- ----- - - ·-- - -

319 W457505 • • iJ("F;Q) Hook shaft bevel gear box(right) FiA .No.908=. 1i .l. 
~20 __ W457504 • • *i("Fti) Hook shaft bevel gear box(left) II 

--·------- - - -
321 MF 10AO 731 W446232 1;:' .=_ - }I,.. I~ -{ 7 Oil pipe ---------· - -
322 M9 1110 002 W500294 If1 ~ Y 11/64(40)X8 Set screw for Fig .323 
323 MF 10AO 689 W444230 I~ -{ 7 if; )I,.. '7' - Oil pipe holder 

f-J24 ·- f- f-
MF 10E2 148 W444138 ;m 1:: '£: 2.5<,6X240 Oil wick -·--

325 MN 10A1 691 W444122-1 I~ ":I 
"'" 

/ MO"ring 
326 M9 1118 002 B 509061 If1 ~ Y 11/64(40)X10 Set screw for Fig_ .32? --·--··-·-- ----1-

,11L. MG 23CO 250 W502927 -t 1' }1,.. ?' - y ..Q!L9aug_e -· -
328 MN 10A3 742 W444237-1 7 ' Cover 
329 MF 10E2 148 W444138 ;m 1:: ~ 2.5<,6X240 Oil wick --1-1- -- --33o·- ·---· ·-------- ----------- -

M9 1110 002 W500294 ljl ~ Y 11/64(40)X8 ~~sc~~-~!or Fi~L331 
331 - ·- . 

MF 10AO 689 W444230 I~ -{ 7 if; )I,.. ,. - Oil pipe holder 
332 MF 10AO 731 W446232 1::'-- )I,.. I~ 1' 7 Oil_ pipe 
333 MF 10AO 148 W444138 ;m 1:: '£: ~240 Oil wick 
334 MG 23CO 147 W461023 ;m 1:: ~ :A: I. Oil pipe holder 

=F===================G23-24==============DY-253=== From the library of: Superior Sewing Machine & Supply LLC



'- .. . 
_____ ·_ J .~.-~:lr, · :. ·~ 

•!, • :-. . .. •, . ' . 

====================================G23-25===================================== 
DY-253Jf~ 1-t~.H.(1-t~.H.*i) ACCESSORIES BOX 

~ 
806 

805 

~ 
~804 

807 

822 

From the library of: Superior Sewing Machine & Supply LLC



4 .. 

~ 
I 

<DY-253ff~> 1t ~aft. ( 1t ~aft.*') ACCESSORIES BOX 1_~_p _Amt . rae 

fl " Remarks 
fig . -tt - i::!"Aft5&,::J-f ltM::J-1' ti .Ha .t!i Name of Part No. Part No. Code No. 

800 MF 60AO 749 P 833000X01 it .. lil. .. Accessories box -- 1-
P 842003X01 ~ 7 -(I~ -(cp) DriVer(mediumr-· 

- f-- -
801 MB 02AO 608 
802 MB 02A1 

- -P-B42002XO 1- r-p 7 -(I~ -( 1J') Driver(small) 608 
803 MG 23CO 128 it 00X1#25 Needle #DDx1 #25 --- · -
804 MG 23CO 123 W457514 if. 1::" / Bobbin - --1--805 -MF 60AO 137 P 831001X01 ;m it ::.... Oil bottle 
806 MG 23CO 739 W502124 1:: / y Table hinge 
807 MM 10AO 376 W322702H0.1 • 1.006mm Chain 

1-1- i-- I--
820 MF 60AO 608 W31940S - - '1:--7 -( I~ -(:;t;:) Driver(large) 
821 MG 23CO 131 W220633 ;m ~ Oil guard 
822 MG 23EO 190 *' • 1± Ul- 132K Bobbin winber 
823 MG 23CO 748 W219080 Jl t& Treadle plate 

-
·- --
- -·- - 1- -- -- - --

-- ------- - - f- - 1- r-

- -· --------
- - - ----

-- - -- -·---- - -----1- 1-

- - .. -- ---- - ·I-

-- - ------ -- -- - 1-- - 1-

f..-

--
-- -

--- -
-- ---- -- ·-------- 1- 1·-1- - - 1- -

----- --
---··--·--- --- -- - - --- 1- 1- ---

====================G23-26==============DY-253=== From the library of: Superior Sewing Machine & Supply LLC




